
450 SMR 2023 <2023><EU><F8403W0>
FRONT FORK DISASSEMBLED

59721

Pos Part Number Description Additional Text Quantity

1 48602224S Axle clamp ri. With inner tube 1.00

2 48602223S Axle clamp le. With inner tube 1.00

3 0025080256 HH collar screw M8x25 4.00

4 48600692 Rubber cap 26,4x11 2.00

6 48601484S Adjustment screw slot M20x1 cp 1.00

7 48601533S HH collar screw M20x1x18 cpl. 1.00

8 S501200016S0100 piston rod right cpl. 1.00

9 48602228S piston rod let cpl. 1.00

10 48601462S2 Screw sleeve M35,5 x 0.8 cpl. 1.00

11 48602138S2 Screw sleeve M35,5x0,8 cpl. 1.00

12 48600578S Spring (13,9) 37-32 rebound cp 1.00



13 48601820S Spring (22) 60-30 rebound cpl. 1.00

14 RP10035T Repair kit piston air fork 1.00

15 48602049S4 Basevalve cpl. 1.00

16 RP10029T adjuster kit screw cap compres 1.00

17 48602048S1 screw cap M51x1,5 cpl. 1.00

18 48602047S2 screw cap M51x1,5 cpl. 1.00

19 00700007 ISA countersunk head screw M4x 1.00

20 48601494S Schrader valve M8x1 cmpl. 1.00

21 48602096 fork outer tube 49.13x577 dt54 2.00

22 R14047 Guide bushing set fork 48mm 1.00

23 RP10012 Sealkit 48mm SKF black 1.00

24 04100002 X-ring 26,57x3,53 FKM80 1.00

25 50180222 O-ring 4x1,5 NBR70 1.00

26 48602135S Piston 33,6x35,4 cpl. 1.00

28 52000332 Model sticker 1.00

29 48602007 Stroke indicator 48mm red 2.00

30 52000235SET Sticker set XACT 5 AER CC 182. 1.00

31 48602128 Nut M6 h5,4 SW10 2.00

32 52000328 Sticker warning 40x40 1.00

33 48601727 Spring (19,5) 8-114 optional part 0.00

33 48601588 Spring (19,5) 12-114 optional part 1.00

33 48602157 Spring (19,5) 14-114 optional part 0.00

33 48601258 Spring (19,5) 16-114 optional part 0.00

33 48601851 Spring (19,5) 18-114 reservoir optional part 0.00

33 48601749 Spring (19,5) 20-114 optional part 0.00

96 T14034 Fuchs grease IPR (250g) 1.00

97 00062010053 special grease AER Fork 400g 1.00

98 48601166S1 Fork Fluid Viscosity 4.0 5L 1.00

99 RP10042T Gasket kit air fork 1.00


